N

N

Alkylphenol and alkylphenol polyethoxylates in water
and wastewater: A review of options for their
elimination
Anne Priac, Nadia Crini, Coline Druart, Sophie Gavoille, Corina Bradu,

Céline Lagarrigue, Giangiacomo Torri, Peter Winterton, Grégorio Crini

» To cite this version:

Anne Priac, Nadia Crini, Coline Druart, Sophie Gavoille, Corina Bradu, et al.. Alkylphenol and
alkylphenol polyethoxylates in water and wastewater: A review of options for their elimination. Ara-
bian Journal of Chemistry, 2017, 10, pp.S3749 - S3773. 10.1016/j.arabjc.2014.05.011 . hal-01664754

HAL Id: hal-01664754
https://hal.science/hal-01664754
Submitted on 27 May 2020

HAL is a multi-disciplinary open access L’archive ouverte pluridisciplinaire HAL, est
[...]
tions in effluent, so discharge of such effluent may be the main
reason for the wide distribution and occurrence of EDCs in
surface waters, ground waters, and even in drinking waters.
Bouki et al. (2010) reported that NP adsorption by activated
sludge biomass was very fast and that there was no significant
difference in the adsorptive behavior of active and inactive bio-
masses. NP accumulated in the biomasses reaching levels up to
two orders of magnitude higher than the equilibrium water
phase concentration, and this was due to the hydrophobic nat-
ure of both contaminants and biosolids. Desorption of NP
from biomass was possible to a significant extent at pH 12
and above, and this may have implications for lime stabilized
sludge. Data on the treatment of APs in industrial wastewaters
are not documented (Sancey and Crini, 2012).

5. Alkylphenol elimination from wastewaters and water

Another important problem must also be pointed out. From
the water and wastewater treatment point of view, no appro-
priate methods have been developed to deal with these con-
taminants on the urban or industrial scale. The methodology
involves nothing new. For the treatment of industrial wastewa-
ter, the challenge comes rather from the optimal use and inter-
mingling of the existing solutions with a tendency to minimize
effluent discharge (Chen et al., 2013). Another problem is
treatment of waters and wastewaters containing very low con-
centrations of substances. It should also be noted that indus-
trial wastewaters differ significantly from WWTP and
drinking water sources (usually rivers, lakes, or reservoirs) in
one important way: the contaminant levels in most WWTP
and drinking water sources are quite low as compared with
contaminant levels in wastewaters derived from industrial-type
activities. Wastewater treatment is a much more complicated
process than water treatment due to highly polluted wastewa-
ter characteristics. However, the methods used for water are
equally valid for wastewater, and the three main technologies
proposed are membrane-, adsorption- and oxidation-based

processes. As shown in Table 4, during the last decade, several
wastewater treatment methods were reported and used for the
attempted removal of APs not only from synthetic solutions
but also from real effluent. In general, a combination of these
methods is often the best option to achieve the desired water
quality.

5.1. Removal of alkylphenols by membrane-based processes

During the three last decades, membrane separation processes
have evolved from simple laboratory methods to large-scale
operations with a significant technical and commercial impact
(Cicek, 2003). Nowadays, membrane processes are considered
as an efficient technology for water treatment because of the
possibility to obtain better water quality in a more compact
WWTP, easier to automate with less sludge production and
greater cost-effectiveness as compared to conventional pro-
cesses (coagulation/flocculation/sedimentation/filtration com-
bined with a carbon step and/or a chemical oxidation).
Compared to other methods, their remarkable advantages
are the high quality of effluent from a chemical point of view
and the removal of microbes and viruses without chemical dis-
infection. Membrane filtration also provides the potential to
reuse the wastewater. Drinking water is potentially the major
application of membrane-based process mainly due to the re-
cently more stringent drinking water regulations which make
conventional treatments inadequate for treating emerging con-
taminants. However, recent studies have also shown that
industrial wastewaters can also be treated efficiently using
membrane technology (Crini and Badot, 2007). The technolo-
gies proposed for alkylphenol treatment include membrane
treatment using biological (membrane bioreactors) or physical
processes (membrane filtration such as nanofiltration).

As already mentioned, the performance of an activated
sludge process is variable. An additional tertiary treatment
can then be added to achieve lower pollutant levels in the li-
quid stream in terms of total suspended solids (SS) and chem-
ical oxygen demand (COD). Another solution consists of using
membrane bioreactor (MBR) technology and the quality of
effluents obtained in these plants is similar to that obtained
in a combined treatment by a conventional ASP and a tertiary
step (Cicek, 2003; Cases et al., 2011). In recent years, particular
attention has been paid to the impact of MBR technology on
emerging pollutants. MBRs are able to operate at a higher
biomass concentrations obtaining a better permeate quality
due to membrane separation by filtration (microfiltration or
ultrafiltration). MBR systems are also considered to be among
the most promising technologies in microbiological wastewater
treatment due to the fact that the long life of the sludge gives
the bacteria the time to adapt to the treatment-resistant
substances.

The results published by Li et al. (2000) showed that, com-
pared to WWTPs, membrane-assisted biological treatment im-
proved the efficiency of eliminating NP and NPEOs. Similar
conclusions were recently reached by Cases et al. (2011) for
4-OP and 4-t-OP removal. Previous work in lab-scale activated
sludge units by Tanghe et al. (1998) showed that NP at an ini-
tial concentration of 8.33 mg L™! was almost totally removed
and biodegraded. The results were temperature dependent:
by lowering the temperature, elimination capacities decreased.
Aeration was also a key factor in the fate of NP, and removal



Alkylphenol and alkylphenol polyethoxylates in water and wastewater

S3757

Table 4 Principal processes for alkylphenol removal proposed in the literature and discussed in this review (selected papers).

Technology

Compound(s) studied

Source

Activated sludge

Adsorption and biodegradation on microalgae

Adsorption onto activated carbon

Adsorption onto algae

Adsorption onto alginate
Adsorption onto biomass
Adsorption onto chitosan

Adsorption onto clays

Adsorption onto cyclodextrins

Adsorption onto magnetic particles
Adsorption onto silica gels
Adsorption onto synthetic resins

Advanced oxidation processes

Bacterial aerobic degradation

Biosorption on dead biomass
Biodegradation

Coagulation

Combined oxidation-adsorption processes

NP, 4-OP, 4-t-OP

NP
AP, 4-NP

NP

APs

APs

NP, 4-NP, 4-n-NP

APs, NPEOs

APs, APEOs, NP, NPEOs, 4-NP, 4-NPEO, 4-n-NP

NP
NP, NPEOs
NPEOs, NP10EO

NP

4-NP, NPEOs

NP
APs, NP

APs

NP

Johnson and Sumpter (2001)

Tanghe et al. (1998)

Bouki et al. (2010)

Cases et al. (2011)

Gao et al. (2011a,b)

Paune et al. (1998)

Abe (1999)

Iwasaki et al. (2002)

Choi et al. (2005)

Yu et al. (2008, 2009a,b)

Liu et al. (2009)

Xing et al. (2009)

Gao et al. (2011a,b)

Peng et al. (2012)

Pluemsab et al. (2007)

Gao et al. (2011b)

Lang et al. (2009)

Gao et al. (2011a)

Yamada et al. (2006, 2009)

Barhoumi et al. (2003)

Nagasaki et al. (2003)

Espantaleon et al. (2003)

Murai et al. (1996, 2006)

Aoki et al. (2003, 2004)

Pluemsab et al. (2007)

Bonenfant et al. (2009, 2010)

Sancey and Crini (2012)

Kurinobu et al. (2007)

Niu et al. (2012)

Inumaru et al. (2000)

Nikolenko et al. (2002)

Yang and Ren (2010)

Fan et al. (2011, 2012)

Giiltekin and Ince (2007)

Liu et al. (2009)

Oller et al. (2011)

Rizzo (2011)

Fujii et al. (2003)

Soares et al. (2003a,b, 2006)

Di Gioia et al. (2004, 2008, 2009)

Bertin et al. (2007)

Lang et al. (2009)

Soares et al. (2003a,b, 2006)

Corvini et al. (2006)

Cabana et al. (2007a,b.c)

Patureau et al. (2008)

Balabanic et al. (2012)

Wada et al. (1995)

Ciorba et al. (2002)

Chen et al. (2013)

Johnson and Sumpter (2001)

Tanghe and Verstraete (2001)

Johnson et al. (2005)

Jones et al. (2007)

Liu et al. (2009)

Sancey and Crini (2012)
(continued on next pag e)



S3758

A. Priac et al.

Table 4 (continued)

Technology Compound(s) studied Source
Combined oxidation-biological processes NP Oller et al. (2011)
Rizzo (2011)
Combined adsorption-biological processes NP, NPEO Bertin et al. (2007)
Electrocoagulation NPEOs Ciorba et al. (2002)
Enzymatic biodegradation NP Cabana et al. (2007a,b,c)
Enzymatic removal APs Yamada et al. (2006, 2009)
Flocculation NPEO Jones and Westmoreland (1998, 1999)

Membrane bioreactor

Nanofiltration NP

Ozonation

Photocatalysis

Photolysis NPs, NPEOs
Reverse osmosis NP

Sludge anaerobic digestion NP
Sonochemistry NP

NP, NPEOs, 4-OP, 4-t-OP

NP, 4-NP, NPEO, NP1OE, NP2OE

NP, NP1OE, NP2OE, 4-OP

Li et al. (2000)

Wintgens et al. (2002, 2003, 2004)
Lyko et al. (2005)

Cases et al. (2011)
Camacho-Munoz et al. (2012)
Kiso et al. (2000)

Wintgens et al. (2002, 2003, 2004)
Gallenkemper et al. (2003)
Jung et al. (2007)

Agenson et al. (2003)

Liu et al. (2009)

Ike et al. (2002)

Petrovic et al. (2004)

Kim et al. (2005)

Ning et al. (2007a,b)
Giltekin and Ince (2007)
Baig et al. (2008)

Zhang et al. (2008)
Bertanza et al. (2010a,b)
Tehrani-Bagha et al. (2012)
Balabanic et al. (2012)
Sherrard et al. (19960
Castillo et al. (2001)

Ike et al. (2002)

Giltekin and Ince (2007)
Belgiorno et al. (2007)
Yamazaki et al. (2008)

de la Fuente et al. (2010)
Zhang et al. (2012)
Balabanic et al. (2012)

Ahel et al. (1994b)

Neamtu and Frimmel (2006)
Giiltekin and Ince (2007)
Chen et al. (2007)

Wintgens et al. (2003, 2004)
Balabanic et al. (2012)
Stasinakis (2012)

Yim et al. (2003)

Giiltekin and Ince (2007)
Ince et al. (2009)

was shown to be highly dependent on the absence of anoxic
zones.

Wintgens and co-workers (Wintgens et al., 2002, 2003,
2004; Gallenkemper et al., 2003; Lyko et al., 2005) carried
out various studies to challenge the fact that membrane-based
technology was an effective barrier to endocrine disrupting
compounds including APs. The removal techniques studied
were MBR, nanofiltration (NF), reverse osmosis (RO), acti-
vated carbon adsorption and ozonation (Wintgens et al.,
2003, 2004). Investigations were conducted on effluents from
landfill leachate treatment plants where input NP concentra-
tions were detected in high mg L™! ranges. MBRs were capable
of removing more than 80% of the NP load (Wintgens et al.,
2003). RO treatment proved to be less effective in NP removal

than MBR. In another study of the removal of endocrine dis-
rupters present in the outflow from a landfill leachate treat-
ment plant, using an MBR system that comprises three
bioreactors and an external ultrafiltration unit followed by
granular activated carbon adsorption, they reported the elim-
ination of more than 90% of NP (Wintgens et al., 2002).
The MBR was the most effective process step while the carbon
treatment, applied downstream, was a further polishing step.
The choice of membrane type was crucial. Studying eleven dif-
ferent membranes with the laboratory set-up, they observed
that retentions for NP and bisphenol A ranged between 70%
and 100%. Gallenkemper et al. (2003) also demonstrated that
NF provided high quality permeates in water and wastewater
treatment containing NP and bisphenol A with similar reten-



Alkylphenol and alkylphenol polyethoxylates in water and wastewater

S3759

tion. Lyko et al. (2005) reported that the characteristics of
influents (landfill leachate or municipal wastewater) had an ef-
fect on the composition of the activated sludge and thus had an
associated impact on the efficiency of the membrane unit on
micropollutant rejection. When the MBR effluent was com-
pared to a conventional effluent loaded with suspended matter,
improved elimination can be expected due to the particle-free
effluent quality. Wintgens and co-workers concluded that
MBRs were a promising process combination of activated
sludge and membrane filtration for wastewater treatment and
reuse, and biological degradation was the most important step
in the process. A vast number of options can be envisaged, e.g.,
artificial groundwater recharge, indirect potable reuse, and
industrial process water production.

Camacho-Munoz et al. (2012) studied the effectiveness of
MBRs as the advanced treatment in the removal of NP and
NPEOs in WWTPs during a one-year monitoring study. The
system studied operated with flat sheet and hollow fiber mem-
branes in two parallel lines. Moreover, a RO module con-
nected in series after the hollow fiber membrane was
evaluated for one month. MBR and conventional ASP were
also compared, as well as the influence of the physicochemical
properties of the compounds on the removal rates achieved.
No significant difference of effectiveness was found between
flat sheet and hollow fiber membranes. However, an improve-
ment was obtained with the addition of a RO module. Biodeg-
radation has been shown to be the main route involved in the
removal of organic compounds during both technologies.

Nanofiltration and reverse osmosis for AP removal were
also proposed by Kiso et al. (2000), Agenson et al. (2003)
and Jung et al. (2007). For example, Kiso and co-workers
(Kiso et al., 2000) studied the behavior of ten kinds of APs ad-
sorbed on the membrane polymer (polyamide). Their results
showed that desalting membranes, including reverse osmosis
membranes, were necessary for the effective removal of the
APs. As expected, the adsorption was mainly controlled by
the hydrophobic interaction.

5.2. Removal of APs by biotechnological-based methods

Another interesting biologically-based technology uses packed
bed biofilm reactors which maintain a high biomass concentra-
tion and activity during the treatment minimizing, at the same
time, start up operations and cell washout (Soares et al.,
2003a,b, 2006). In addition, bioreactors display high tolerance
versus very high and variable organic loads. Soares et al.
(2003a) tested a packed bed bioreactor, with 170 ml glass bead
carriers and 130 ml medium for NP removal with a Sphingo-
monas sp. The bioreactor was first continuously fed with the
medium saturated with NP in an attempt to simulate the
groundwater pollution. At best, nonylphenol was degraded
by 99.5% at a feeding rate of 69 mlh™" and a removal rate
of 4.3 mg nonylphenol day™', resulting in a 7.5-fold decrease
in effluent toxicity according to the Microtox test. The biore-
actor was then fed with soil leachates at 69 ml h™' from artifi-
cially contaminated soil (I g nonylphenol kg ™! soil) and a real
contaminated soil (0.19 g nonylphenol kg™" soil). Nonylphe-
nol was always completely removed from the leachates of the
two soils. It was removed to 99% from the artificial soil but
only 62% from real contaminated soil after 18 and 20 d of
treatment, respectively, showing limitation due to NP
adsorption. The authors demonstrated that it was possible to

develop a continuous biofilm reactor with a Sphingomonas
sp. strain capable of removing 4-NP from groundwater
(Soares et al., 2003b). In another study, the authors set up a
mixed packed bed reactor capable of removing 4-NP mixtures
at temperatures below 15 °C (Soares et al., 2006). This was the
first reported case of cold-adapted microorganisms capable of
mineralizing NP.

Other interesting results using biotechnological systems for
NP removal have been reported. Fujii et al. (2003) developed a
lab-scale packed-column reactor inoculated with a bacterial
consortium for NP elimination. Sphingomonas cloacae S-3T
was isolated from wastewater from a sewage treatment plant
in Tokyo in 2000. In flask-scale experiments, S-3(T) cells
immobilized on porous polypropylene carriers (beads) effi-
ciently degraded NP to concentrations routinely measured in
aquatic environments [a few parts per billion (ppb), or micro-
grams per liter]. The system worked properly and consistently
removed several hundred ppb of NP to ecologically safe con-
centrations of less than 10 ppb in industrial wastewater with-
out the addition of nutrients. The effect of wastewater pH
on the system performance was also evaluated and wastewater
samples with pH values of 6 or 8 were treated efficiently with-
out pH adjustment. These results suggest that a biotreatment
system using NP-degrading bacteria can efficiently remediate